



Appendix E: Antihyperglycemic Agents and Adjunctive Agents for Use in Type 2 Diabetes

| Generic Name (Trade Name), Dosages | Adult Dose ^{1,2,3} | Cost/30 days (usual dose) | PharmaCare Coverage (definitions under resources) | Therapeutic Considerations |
|--|---|--------------------------------------|--|---|
| Biguanides | | | | |
| Metformin (generic) 500, 850 mg tablets Glumetza: 500, 1000 mg SR tablets | Initial: 250 or 500 mg PO BID Usual: 1000 mg BID (Glumetza-daily dose) Max: 2550 mg/day. ¹ | \$6.50 (3x500 mg) \$40 – Glumetza | Regular benefit Glumetza- no coverage | Pro: Usual first line drug for type 2 diabetes; low rates of hypoglycemia; weight neutral to modest weight loss (2-3 kg). ^{5,6} Con: GI side effects, Vitamin B12 deficiency. Use with caution / reduce dose if eGFR < 60 mL/min. Contraindicated: eGFR < 30 mL/min, hepatic or cardiac failure. Effect: lowers A1C 1.5%, decreases micro and macrovascular endpoints events. ^{7,8} |
| Insulin Secretagogues, Sulfonylureas | | | | |
| Gliclazide (Diamicon®, Diamicon MR®, generic) 80 mg, 30 mg ER, 60 mg ER tablets | Initial: 80-160 mg PO daily Usual: 80-320 mg daily (≥160 mg divide BID) Diamicon MR. Initial: 30 mg PO daily at breakfast to a Max of 120 mg daily. | \$6 (2x80 mg) \$9 (2x30 mg ER) | Limited Coverage* (Requires Special Authority). Criteria: Treatment failure or intolerance to at least one other sulfonylurea drug at adequate doses. See Pharmicare website: gliclazide . | Pro: Extensive clinical experience. Con: Hypoglycemia variable based on drug (more with glyburide), dose, patient, modest weight gain ^{9,10,11} (2-3 kg). Use with caution / reduce dose if eGFR < 50 mL/min (glyburide), eGFR < 30 mL/min (glimepiride, gliclazide). Not recommended: eGFR < 30 mL/min (glyburide), eGFR < 15 (glimepiride, gliclazide). Effect: lowers A1C 1-2%. ^{12,13,14} |
| Glimepiride (Amaryl™, generic) 1, 2, 4 mg tablets | Initial: 1 mg PO daily Usual: 1-4 mg daily Max: 8mg daily | \$16 (1x4 mg daily) | No Coverage | |
| Glyburide (Diabeta®, generic) 2.5, 5 mg tablets | Initial: 5 mg PO daily Usual: 2.5-20 mg (divide BID if >10 mg) Max: 20 mg daily | \$2 (2x5 mg) | Regular Coverage | |
| Insulin Secretagogues, Meglitinides | | | | |
| Repaglinide (GlucNorm®) 0.5, 1, 2 mg tablets | Initial: 0.5mg (treatment-naïve) or 1 mg PO TID AC Max: 16 mg daily. ³ | \$32 (4x2 mg) | No Coverage | Pro: No risk sulfa allergy, no dosage adjustment for decreased eGFR. Con: some hypoglycemia and weight gain, TID dosing. |
| Nateglinide (Starlix) 60, 120 mg tablets | Initial and maintenance: 60-120 mg PO TID AC. ³ | \$55 (any dose TID) | No Coverage | Contraindicated: pregnancy. Effect: lowers A1C 0.5-1%. ^{15,16,17} |

| Generic Name (Trade Name), Dosages | Adult Dose ^{1,2,3} | Cost/30 days (usual dose) | PharmaCare Coverage (definitions under resources) | Therapeutic Considerations |
|---|--|---------------------------|--|---|
| Alpha-glucosidase inhibitor | | | | |
| Acarbose (Glucobay®) 50, 100 mg tablets | Slowly titrate (every 1-2 weeks) from 50mg daily to 50 mg TID. Max 100 mg TID. AC meals. | \$27 (3x50 mg) | No Coverage | <p>Pro: low risk hypoglycemia, weight neutral to modest weight loss.</p> <p>Con: frequent GI side effects.</p> <p>Not recommended if eGFR < 25 mL/min.</p> <p>Contraindicated: IBS and IBD.</p> <p>Note: Must use glucose (dextrose) for hypoglycemia, not sucrose as complex sugars are ineffective.</p> |
| Thiazolidinediones (TZDs) | | | | |
| Pioglitazone (Actos®, generic) 15, 30 mg tablets | Initial: 15-30 mg PO daily Max: 45 mg daily | \$29 (1x30 mg) | Limited Coverage* (Requires Special Authority). Criteria: part of a combination treatment for type 2 diabetes: 1. When insulin NPH is not an option AND 2. After inadequate glycemic control on maximum tolerated doses of dual therapy of metformin AND a sulfonylurea. See Pharmacare website: pioglitazone . | <p>Pro: low risk of hypoglycemia, increase HDL.</p> <p>Con: weight gain (4-6 lbs, fluid retention contributes)⁴, fluid retention, can precipitate heart failure, increased risk fractures, cardiovascular risk-benefit unclear.</p> <p>Use with caution: if eGFR < 30 mL/min.</p> <p>Contraindicated: pregnancy, metabolic bone disease, NYHA III/IV heart failure.</p> <p>Effect: Lowers A1C 1-1.5%. Pioglitazone may reduce cardiovascular harm.¹⁸</p> <p>Pioglitazone can cause significant fluid retention, particularly in heart failure. Contraindicated in active bladder cancer or history of bladder cancer. Risk of bladder cancer may increase with high dose and duration of use.</p> |
| Rosiglitazone (Avandia®) 2, 4, 8 mg tablets <i>Use of rosiglitazone is not recommended.</i> | 4 mg PO daily in 1-2 doses Max: 8 mg daily (4 mg if taking sulfonylurea) | \$70 (1x4 mg) | No Coverage | Rosiglitazone can cause fluid retention, heart failure, and may be associated with an increased risk of cardiac ischemia. ¹⁹ Use of rosiglitazone is not recommended. |

| Generic Name (Trade Name), Dosages | Adult Dose ^{1,2,3} | Cost/30 days (usual dose) | PharmaCare Coverage (definitions under resources) | Therapeutic Considerations |
|---|--|--------------------------------------|---|---|
| Dipeptidyl Peptidase-4 Inhibitors (DPP4Is) | | | | |
| Sitagliptin (Januvia™) 25, 50, 100 mg Tabs | 100 mg PO daily | \$96 (all doses) | No Coverage | <p>Pro: weight neutral.</p> <p>Con: rare reports of pancreatitis, emerging concerns about HF (saxagliptin), modest lowering effect on A1C, may cause severe joint pain.</p> <p>Dosage reduction required if eGFR < 50 mL/min (sitagliptin, saxagliptin).</p> <p>Contraindicated: pregnancy, hepatic failure, previous lactic acidosis.</p> <p>Effect: Lowers A1C 0.75%.²⁰ Trials up to 3 years in length show no cardiovascular disease benefit over placebo.²⁰⁻²²</p> |
| Saxagliptin (Onglyza™) 2.5, 5mg tablets | 5 mg PO daily | \$77 – 2.5 mg \$92 – 5 mg | Limited Coverage* (Requires Special Authority). Criteria: part of a combination treatment for type 2 diabetes: 1. When insulin NPH is not an option AND 2. After inadequate glycemic control on maximum tolerated doses of dual therapy of metformin AND a sulfonylurea. See Pharmicare website: saxagliptin . | |
| Linagliptin (Trajenta) 5 mg tablets | 5 mg PO daily | \$73 | Limited Coverage* (Requires Special Authority). Criteria: As saxagliptin above See Pharmicare website: linagliptin | |
| Alogliptin (Nesina) 6.25 mg, 12.5 mg, 25 mg | 25 mg daily | \$85 (1x25 mg) | No Coverage | |
| Glucagon-Like-Peptide 1 (GLP-1) Agonists | | | | |
| Albiglutide (Eperzan) | 30mg SC once weekly, may increase to 50 mg SC once weekly after 4 weeks if needed. | Not available in BC as of 2015/09/28 | Not available in BC as of 2015/09/28 | <p>Pro: modest weight loss (up to 2-3 kg)²³, low hypoglycemia.</p> <p>Con: GI side effects, rare reports of pancreatitis, increased heart rate, injectable.</p> |
| liraglutide (Victoza®) pre-filled pen (0.6 mg/0.1 ml) Pack size: 2x3 ml, 3x3 ml (3 ml=15 doses of 1.2 mg/ml) | Initial: 0.6 mg SC once daily x 1 week Increase to 1.2-1.8 mg SC once daily (1.8 is more expensive, similar A1C effect) | \$175 (1.2 mg) | No Coverage | <p>Use with caution / not recommended if eGFR < 50 mL/min.</p> <p>Contraindicated: pregnancy, history of pancreatitis, personal or family history of medullary thyroid carcinoma or multiple endocrine neoplasia syndrome type 2.</p> |
| Exenatide (Byetta) Pre-filled pen. 5 mcg/0.02 ml Pack size: 1.2 ml (60 doses of 5 mcg/dose) and 2.4 ml (60 doses of 10 mcg/dose) | Initial: 5 mcg SC BID within 60-minute period before the two main meals of the day, at least 6 hours apart. Increase to 10 mcg BID as tolerated | \$150 (all doses) | No Coverage | <p>Effect: lowers A1C 1%.²⁴</p> |

| Generic Name (Trade Name), Dosages | Adult Dose ^{1,2,3} | Cost/30 days (usual dose) | PharmaCare Coverage (definitions under resources) | Therapeutic Considerations |
|---|--|---------------------------|---|--|
| Sodium-Glucose Cotransporter 2 Inhibitors | | | | |
| Canagliflozin (Invokana) 100, 300 mg tablets | 100 mg PO daily prior to first meal. May increase to a maximum of 300 mg daily. Use only 100 mg dose if eGFR 45-60 mL/min. | \$84 (all doses) | Under Review | <p>Pro: weight loss (2-3 kg), low rates of hypoglycemia, blood pressure lowering (unknown clinical significance).</p> <p>Con: decreased bone mineral density and increased risk of bone fractures (canagliflozin), reports of euglycemic diabetic ketoacidosis, volume depletion (more in age > 65 years), genital mycotic infections, UTI, increased LDL, glucose lowering is independent of beta cell function and insulin sensitivity.</p> <p>Contraindicated: pregnancy, eGFR < 45 mL/min (< 60 mL/min if dapagliflozin), renal disease, dialysis, bladder cancer imbalance (dapagliflozin).</p> <p>Effect: lowers A1C 0.5 – 0.7%.^{25,26} limited by filtered load of glucose, osmotic diuresis and kidney function.</p> |
| Dapagliflozin (Forxiga) 5, 10 mg tablets | Initial: 5 mg once daily; may increase to 10 mg once daily | \$84 (all doses) | Under Review | |
| Empagliflozin (Jardiance) 10, 25 mg tablets | 10 mg once daily; may increase to 25 mg once daily | Under review | Under Review | |
| Combinations | | | | |
| Rosiglitazone plus metformin (Avandamet™) 2/500, 2/1000, 4/500, 4/1000 mg tablets <i>Rosiglitazone not recommended</i> | 2 mg/500 mg PO BID with meals, max 8 mg/1000 mg BID | \$52 (4 mg/500 mg) | No Coverage | See individual drug components. Rosiglitazone not recommended. |
| Sitagliptin plus metformin (Janumet™) 50 mg/500, 50/1000 mg tablets | 50 mg/500 mg PO BID, Max: 50 mg/1000 mg BID | \$104 (all doses) | No Coverage | |
| Alogliptin-metformin (Kazano) 12.5/500 mg, 12.5/850 mg, 12.5 mg/1000 mg | One tablet BID | \$89 (all doses) | No Coverage | |
| Linagliptin plus metformin (Jentadueto) 2.5/500 mg, 2.5/850 mg, 2.5/1000 mg Tablets | Max: 2.5 mg/1000 mg BID | \$77 (all doses) | Limited Coverage* (Requires Special Authority). Criteria: As saxagliptin and linagliptin above. | |
| Saxagliptin plus metformin (Komboglyze) 2.5/500 mg, 2.5/850 mg, 2.5/1000 mg Tablets | Max: 2.5 mg/1000 mg BID | \$82 (all doses) | | |
| <p>Abbreviations: AC=before meals; A1C=glycosylated hemoglobin; BID= twice a day; BC=British Columbia; eGFR= estimated glomerular filtration rate; ER= extended release; GI=gastrointestinal; HDL= high density lipoprotein; IBD= inflammatory bowel disease; IBS= Irritable bowel syndrome; LDL = low density lipoprotein; mg=milligram; NPH= Neutral protamine hagedorn (e.g., Humulin N); NYHA= New York Heart Association Functional Classification; PO=orally; SC=subcutaneous; TID= three times a day; URTI=upper respiratory tract infection; UTI=urinary tract infection</p> | | | | |

- Limited Coverage Criteria are current as per Pharmacare 2014/12/01 and are subject to change. Refer to Pharmacare website for updated criteria.
- Pricing is approximate as per PharmaNet 2014/08/26 and does not include dispensing fee and retail markup.
- For information on the current costs, please visit BC PharmaCare Formulary Search, website: pcbl.hlth.gov.bc.ca/pharmacare/benefitslookup/

PharmaCare Coverage Definitions:

Regular coverage: also known as regular benefit; does not require Special Authority; patients may receive full coverage*

Partial coverage: Some types of regular benefits are only partially covered* because they are included in the Low Cost Alternative (LCA) program or Reference Drug Program (RDP) as follows: LCA: When multiple medications contain the same active ingredient (usually generic products), patients receive full coverage* for the drug with the lowest average PharmaCare claimed price. The remaining products get partial coverage. RDP: When a number of products contain different active ingredients but are in the same therapeutic class, patients receive full coverage* for the drug that is medically effective and most cost-effective. This drug is designated as the Reference Drug. Remaining products get partial coverage.

Special Authority: requires Special Authority for coverage. Patients may receive full or partial coverage* depending on LCA or RDP status. These drugs are not normally regarded as first-line therapies or there are drugs for which a more cost-effective alternative exists. Pharmacare coverage period is indefinite, 3rd party payers may require re-confirmation.

No coverage: does not fit any of the above categories

* coverage is subject to drug price limits set by PharmaCare and to the patient's PharmaCare plan rules and deductibles. See www.health.gov.bc.ca/pharmacare/ for further information.

References:

1. Canadian Pharmacists Association. e-CPS [Internet]. Ottawa (ON): Author; c2007 [cited 2007 Jul 30]. Available from: www.e-cps.ca.
2. Harper W, Clement M, Goldenberg R, et al. Canadian Diabetes Association 2013 Clinical Practice Guidelines for the Prevention and Management of Diabetes in Canada: pharmacologic management of type 2 diabetes. *Can J Diabetes* 2013;37 (Supp.1): S61-68
3. Mann E. Diabetes mellitus. e-Therapeutics+ [Internet]. Ottawa (ON): Canadian Pharmacists Association; c2007 [updated Sep 2006; cited 2007 Jul 30]. Available from: www.e-therapeutics.ca.ezproxy.library.ubc.ca
4. McCulloch, DK. Management of persistent hyperglycemia in type 2 diabetes mellitus. In: UpToDate, Waltham, MA.
5. Kahn SE, Haffner SM, Heise MA, et al. Glycemic durability of rosiglitazone, metformin, or glyburide monotherapy. *N Engl J Med*. 2006;355(23):2427.
6. Umpierrez G, Tofé-Povedano S, Pérez Manghi F, et al. Efficacy and safety of dulaglutide monotherapy versus metformin in type 2 diabetes in a randomized controlled trial (AWARD-3). *Diabetes Care*. 2014 Aug;37(8):2168-76.
7. UK Prospective Diabetes Study (UKPDS) Group. Effect of intensive blood-glucose control with metformin on complications in overweight patients with type 2 diabetes (UKPDS 34). *Lancet*. 1998;352(9131):854.
8. Saenz A, Fernandez-Esteban I, et al. Metformin monotherapy for type 2 diabetes mellitus (Cochrane Collaboration Review). *The Cochrane Database of Systematic Reviews*. 2005. Issue 3. Art. No.: CD002966.
9. Yki-Jarvinen H, Ryysy L, Nikkila K, et al. Comparison of bedtime insulin regimens in patients with Type 2 diabetes mellitus: a randomized controlled trial. *Ann. Intern. Med*. 1999;130:389-96.
10. Belcher, Glyn, et al. Safety and tolerability of pioglitazone, metformin, and gliclazide in the treatment of type 2 diabetes. *Diabetes Research and Clinical Practice*. 2005;70(1): 53-62.
11. Gangji AS, Cukierman T, Gerstein HC, et al. A systematic review and meta-analysis of hypoglycemia and cardiovascular events: A comparison of glyburide with other secretagogues and with insulin. *Diabetes Care*. 2007;30(2): 389-394.
12. Bressler R, and Johnson DG. Pharmacological regulation of blood glucose levels in non-insulin-dependent diabetes mellitus. *Archives of Internal Medicine*. 1997;157(8): 836-48.
13. Hermann LS, Scherstén B, Bitzén PO, et al. Therapeutic comparison of metformin and sulfonylurea, alone and in various combinations: a double-blind controlled study. *Diabetes Care*. 1994;17(10): 1100-9.
14. UK Prospective Diabetes Study (UKPDS) Group. Intensive blood-glucose control with sulphonylureas or insulin compared with conventional treatment and risk of complications in patients with type 2 diabetes (UKPDS 33). *The Lancet*. 1998;352(9131): 837-853.
15. Jovanovic L, Dailey G, Huang WC, et al. Repaglinide in type 2 diabetes: a 24-week, fixed dose efficacy and safety study. *J of Clin Pharm*, 2000;40(1):49-57.
16. Moses RG, Gomis R, Frandsen KB, et al. Flexible meal-related dosing with repaglinide facilitates glycemic control in therapy-naive type 2 diabetes. *Diabetes Care*. 2001 Jan;24(1):11-5.
17. Rosenstock J, Hassman DR, Madder RD, et al. Repaglinide versus nateglinide monotherapy: a randomized multicenter study. *Diabetes Care*. 2004; 17(6):1265-70.
18. Dormandy JA, Charbonnel B, Eckland DJ, et al. Secondary prevention of macrovascular events in patients with type 2 diabetes in the PROactive Study: a randomised controlled trial. *The Lancet*. 2005;366(9493): 1279-89.
19. Home PD, Kahn, SE, Jones NP, et al. Experience of malignancies with oral glucose-lowering drugs in the randomised controlled ADOPT and RECORD clinical trials. *Diabetologia*. 2010;53(9):1838-45.
20. Scirica BM, Braunwald E, Raz I, et al. Heart failure, saxagliptin and diabetes mellitus: Observations from the SAVOR-TIMI 53 randomized trial. *Circulation* (2014): CIRCULATIONAHA-114. Published online before print.
21. White WB, Cannon CP, Heller SR, et al. Alogliptin after acute coronary syndrome in patients with type 2 diabetes. *New Engl J Med*. 2013;369(14): 1327-35.
22. Green JB, et al. Effect of sitagliptin on cardiovascular outcomes in type 2 diabetes. *N Engl J Med*. 2015;373(3):232-42.
23. Shyangdan DS et al. Glucagon-like peptide analogues for type 2 diabetes mellitus. *Cochrane Database Syst Rev*. 2011;
24. Amori RE, Lau J, Pittas AG. Efficacy and safety of incretin therapy in type 2 diabetes: systematic review and meta-analysis. *JAMA*. 2007;298(2):194.
25. Clar C, Gill JA, Waugh N. Systematic review of SGLT2 receptor inhibitors in dual or triple therapy in type 2 diabetes. *BMJ open* 2.5 (2012): e001007.
26. Musso, Giovanni, et al. A novel approach to control hyperglycemia in type 2 diabetes: Sodium glucose co-transport (SGLT) inhibitors. Systematic review and meta-analysis of randomized trials. *Annals of medicine*. 2012;44(4): 375-93.